For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Serial Nos.
252,000 & Higher

Alke

MFG. CO. INC.

PARTS MANUAL

CONGRATULATIONS on the purchase of your new Exmark mower. Model No.
This product has been carefully designed and manufactured to give

you a maximum amount of dependability and years of trouble-free Serial No.
operation.

Engine Model No.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment Engine Serial No.

dealer or distributor.

If you need to order replacement parts from your dealer, always Date Purchased
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record

the information requested in the following identification table. Paste Label From
Literature Packet Here

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as E x M ARKPA R '|' s P |_ u S®

requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

4, If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance to
the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus”
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only in
the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United States
and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the Saturday
delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday delivery shipments.
To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders must be six (6) line items
or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its entirety, engines and engine
replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel motors, cutter decks
and engine decks or any item exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

1
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
DTor= L €] 0] U] o IR 27-28
Electrical Diagram ..........ccccoovveiiiiiiiiie e 31-34
Electrical Group........coveviiiiieiie e 29-31
ENgINe DECK GrOoUP ....cveviiiiieiiieeeeie e 18-24
Front Frame Group.........cooveviiiniine e 9-10
FUEI GroUD .eenee e 12-14
HydrauliCS Group.........covuviieiiiie e 25-26
Main Frame GrOUP ......oveeeeieieiiee et 11
MOtION CONLIOl LEVEIS ...ueiiiiiiiiie e 17
Park Brake Group .......coouiviiiiiiiiiiiieceeeeei e 15-16
Parts Plus Program ... 1
52" DECK GIrOUP ...ccvuiiiiiie et 3-4
T B = Tod Q€1 (o 11 o PP 5-6
72" DECK GIrOUP ...ccveieieiie et 7-8
2

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
52" DECK GROUP

Ref. Qty. Ref. Qty.
No. [.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |642053 Deck wldmt, 52" .........cccuvveeeeen. 1 41 |633366 Belt, blade drive 52" Deck....... 1
634536 Deck wldmt, 52" w/decals ....... 1 42 633447 Chain....cccccooviiveiiiiieeenieee e 4
2 |805259 Washer, 3/8 SAE.........ccccennue. 3 43 |800811 Screw, 7/16-14 x 1-1/2............ 8
3 323533 Spacer, shv/ibrg.......cccccvvveeen.n. 3 44 |800271 Screw, 5/16-18 x 3/4 .............. 2
4 1513208 Washer, disc spring ................ 6 45} 1403087 Sheave, blade drive 6.75 OD..1
5 (303334 Washer, 5/16 disc spring ........ 1 46+ (633010 Pulley, split sheave 6.30 OD...1
6 [809001 Nut, 5/16-18 whizloc................ 14 47 |803046 Setscrew, 5/16-18 x 1sghdcp..1
7 [602913 Baffle widmt, discharge........... 1 48 |803022 Setscrew,5/16-18x5/8sghdcp .2
8 |[800270 Screw, 5/16-18 x5/8 ............... 5 49 |807264 Key, 1/4sqx25/8...ccccccveeenns 1
9 (603299 Roller, antiscalp........ccccceeerrnns 6 50 |633012 Jackshaft, deck drive.............. 1
10 |809007 Nut, 3/8-16 whizlock................ 12 510 |634620 Cutter housing complete......... 3
11 |373034 Washer, pivot......ccccceeevvnnnneen. 7 52 |800304 Screw, 3/8-16 x 3 1/4.............. 1
12 603602 Bushing, roller ..........c.cccoouueee. 6 53 |633014 Bracket, jackshaft................... 1
13 |303327 Washer, 3/8 disc spring .......... 10 54 807503 Bolt, 5/16-18 x 3/4 Carr.......... 6
14 |800807 Screw, 3/8-16 x4 gr8............ 6 55 513013 Housing, flange........cccoueeeeeen. 4
15 (602571 Chute, discharge 52"............... 1 56 |513012 Bearing w/lock collar & ss....... 2
16 |800273 Screw, 5/16-18 X 1 ........ccuuueeee. 3 57 1633573 Guard, Brg bottom .................. 3
17 |804256 Nut, 5/16-18 nyloc ................... 4 58 |807507 Bolt, 3/8-16 x 1 carr................. 4
18 |633357 Shield, belt 52" ........cccvvvvevnneen. 2 59 (632690 Strut widmt, deck .................... 2
19 323385 Knob, belt shield...................... 6 60 |634619 Housing w/ring, spacer, & brg.3
20 [322110 Beltguide wldmt...................... 1 61 |633029 Sphericalrod end.................... 2
21 |800848 Screw, 5/8-11x1gr8............. 3 62 |803050 Setscrew, 5/16-18 x .75sqghd ..1
22 |800297 Screw, 3/8-16 x 2 1/4 .............. 2 63 800343 Screw, 5/8-11 X5....cccccccvvennen. 2
23 |303537 Stud, belt shield....................... 2 64 |805010 Lockwasher, 5/8 reg.spring.....2
24 1805258 Washer 5/16 std flat................ 4 65 |[811006 Zerk, 1/4-28 straight................ 4
25 323417 Washer, rubber .........ccccoee.e. 2 66 632199 Pin widmt, deck strut............... 2
26 [633151 Spring, extension..................... 1 67 804510 Nut, 5/8-18 heX ......cccvevveennnen. 5
27 1632119 Arm wldmt, deck idler.............. 1 68 807006 Key, # 61 Woodruff................. 3
28 (513034 Bearing, Pivot ......ccccervereeninnns 2 694 |633701 Sheave, blade drive................. 3
29 (634244 Arm wldmt/brg sub-assy.......... 1 70-|- 513016 Bearing......cccccceeviivvvvnnreeennnnnns 6
30 |603044 Bushing, idler pivot.................. 1 71 |323532 Housing ,bearing.........cc.......... 3
31 |811008 Zerk, 1/4-20 90°. ......cccvuennn..... 1 72 |323528 Spacer, bearing...........ccceee.ne 3
32 |805260 Washer, 3/8 std flat................. 1 73 800293 Screw, Hexcap 3/8x11/4.....18
33 804257 Nut, 3/8-16 nylocK .........ccccvev.e 20 74 1808502 Snap RING .....ccccocvviiiiniieennnn, 3
34 |800299 Screw, 3/8-16 x 2 3/4 .............. 1 75 [633574 Spindle......cccoveeiiiiieeiieee 3
35 (633109 Idler pulley 6.00 dia flat............ 2 76 |633482 Blade, notched air foil. ............ 3
36 |803016 Bolt, 3/8-16 x 1 whizlock.......... 1 613251 Blade, solid air foil. .................. 3
37 [633456 Bushing, Idler........ccccccevveeeenns 2 633485 Blade, low lift.........cccveeeeeeennis 3
38 |804522 Nut, 5/8-11 heX.......ccecvevveennnns 2 O 1633484 Blade, mulching ........ccccccveeenne 3
39 |809073 Nut, 7/16-14 whizlock............... 16 77 |634546 Jackshaft S/A.......cccccccciveennnne 1
40 (603805 Idler pulley5.06 O.DV ............ 1 78 1634726 StrutwldmtS/A..........cceeee. 2
O Regquires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523
4 Use antiseize on bore of sheaves and bearings.

Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews.
Exmark red touch up spray paint - P/N 850337

[0 Cutter housing complete includes sheave, washer, and nut.

A complete deck assembly is available for service — P/N 634819

3

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
52" DECK GROUP

Torque to
. 75-80 ftdbs

91 Torque to
75-80 ftbs

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
60" DECK GROUP

Ref. Qty. Ref. Qty.
No. [ Part No. Description Req'd. No. [ Part No. Description Req'd.
1 632958 Deck wldmt, 60............ccvvenne 1 43 (800811 Screw, 7/16-14 x 1-1/2 ........... 8
634983 Deck wldmt, 60 w/decals........ 1 44 1800271 Screw, 5/16-18 x 3/4 ............. 2
2 |634619 Housing w/ring, spacer, brg.... 3 45 |303498 Sheave, 6.130D.........ccccc...... 1
3 |805259 Washer, 3/8 SAE.................... 3 v (643292 Pulley, split6.71 OD............... 1
4 1513208 Washer, disc Spring ............... 6 46 |633010 Pulley, split 6.30 OD.............. 1
5 1303334 Washer, 5/16 disc spring........ 1 v (643292 Pulley, split6.71 OD............... 1
6 |809001 Nut, 5/16-18 whizlock ............. 14 47 |803046 Setscrew, 5/16-18 x 1sghdcp. 1
7 1602913 Baffle wldmt, discharge .......... 1 48 1803022 Setscrew,5/16-18x5/8sghdcp 2
8 |800270 Screw, 5/16-18 x 5/8............... 5 49 (807264 Key, 1/4sqx25/8......cccccuuee.. 1
9 |603299 Roller, antiscalp.......ccccceeuueee 6 50 |633012 Jackshaft, deck drive.............. 1
10 |809007 Nut, 3/8-16 whizlock ............... 10 51 804522 Nut, 5/8-11 heX......cocvceevivverens 2
11 |373034 Washer, pivot ........cccoecuvvvnenn.. 7 52 |800304 Screw, 3/8-16 x31/4 ............. 1
12 |603602 Bushing, roller...........ccccceeeen. 6 53 |633014 Bracket, jackshaft................... 1
13 |303327 Washer, 3/8 disc spring.......... 10 54 807503 Bolt, 5/16-18 x 3/4 Carr. ........ 6
14 |800807 Screw, 3/8-16 x4 gr8.......... 6 55 |513013 Housing, flange ...................... 4
15 |632939 Chute, discharge 60" .............. 1 56 |513012 Bearing w/lock collar & ss ...... 2
16 |800273 Screw, 5/16-18 x L.................. 3 570 |634972 Cutter housing complete ........ 3
17 |804256 Nut, 5/16-18 nylock................. 4 58 |807507 Bolt, 3/8-16 x 1 carr................ 4
18 |633084 Shield, belt 60".............ccvveeene 2 59 632690 Strut widmt, deck.................... 2
19 |323385 Knab, belt shield..................... 6 60 |323533 Spacershvibrg........cccooeeeenn. 3
20 (322110 Belt guide widmt..................... 1 61 |633029 Sphericalrod end................... 2
21 |800848 Screw, 5/8-11x14gr8........... 3 62 |803050 Setscrew, 5/16 x 3/4sghdcp ... 1
22 |800297 Screw, 3/8-16 x 2 1/4.............. 2 63 |800343 Screw, 5/8-11 X5 .....ccceeveennee 2
23 |303537 Stud, belt shield...................... 2 64 |805010 Lockwasher, 5/8 reg.spring.... 2
24 (805258 Washer 5/16 std flat ............... 4 65 |811006 Zerk, 1/4-28 straight............... 4
25 323417 Washer, rubber.............cceee. 2 66 |632199 Pin wldmt, deck strut.............. 2
26 (633151 Spring, extension.................... 1 67 |804510 Nut, 5/8-18 heX.....c.cocevveruernnee 5
27 1632119 Arm wldmt, deck idler............. 1 68 |807006 Key, # 61 Woodruff................. 3
28 |513034 Bearing, PiVOt........ccccvvveerernnnn. 2 690 |633701 Sheave, Blade drive. .............. 3
29 (634244 Arm wldmt/brg sub-assy......... 1 700 [513016 Bearing........cccccceeeeviiveeeeinnnnn. 6
30 |603044 Bushing, idler pivot................. 1 71 |323532 Housing, bearing ..........c........ 3
31 |811008 Zerk, 1/4-20 90°........cccc......... 1 72 |323528 Spacer, bearing..........cccvee... 3
32 |805260 Washer, 3/8 std flat ................ 1 73 633573 Guard, brg bottom.................. 3
33 804257 Nut, 3/8-16 nylock................... 20 74 1808502 Snap RiNG......cccevveeriierenineannn 3
34 |800299 Screw, 3/8-16 x 2 3/4.............. 1 75 633942 Spindle......ccccociieiiiiiiiieiiiiees 3
35 |633109 Idler pulley 6.00 dia flat........... 2 76 |633483 Blade, notched air foil............. 3
36 |803016 Bolt, 3/8-16 x 1 whizlock......... 1 613250 Blade, solid air foil .................. 3
37 633456 Bushing, Idler.........cccccceeevinnns 2 613111 Blade, low lift .........ccooevrvneeeeen. 3
38 800293 Screw, 3/8-16 x 1 1/4.............. 18 0 (613112 Blade, mulching........c.cccccueue... 3
39 |809073 Nut, 7/16-14 whizlock ............. 16 77 1634546 Jackshaft S/A ......c.ccccovvvieenn 1
40 (603805 Idler pulley 5.06 O.D. V........... 1 7800 |634726  Strutwldmt S/A .....cceeeviieee 2
41 |633127 Belt, blade drive 60" deck....... 1 v (634772 Strutwldmt S/A ......ccceverinen. 2
42 633447 Chain ...ccccccvvveeiiiee e 4

0O Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604
[0 Use antiseize on bore of sheaves and bearings.
Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews.
Exmark red touch up spray paint - P/N 850337
O Cutter housing complete includes sheave, washer, and nut.
0 Strut subassemblies have the same components, they are assembled to different lengths from center to center.
PN 634726 = 15.31” PN 634772 = 15.00"
O Forall 23 & 25 hp Kohler units.
v For all 26 hp Kohler EFI units and 23 hp Kawasaki liquid cooled units.
The following complete deck assemblies are available for service:
For all 23 & 25 hp Kohler and 22 hp Kawasaki liquid cooled units — P/N 644165
For all 26 hp Kohler EFI units and 23 hp Kawasaki liquid cooled units — P/N 644370

5
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
60" DECK GROUP

Torque to
. 75-80 ftbs

4 Torque to
75-80 ft-lbs

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
72" DECK GROUP

Ref. Qty. Ref. Qty.
No. [.Part No. Description Req'd. No. [ Part No. Description Req'd.
1 |643052 Belt, Blade drive 72"................ 1 40 (800343 Screw, 5/8-11X5....cccccvvveenneee. 2
2 |323385 Knob, belt shield...................... 6 41 (642073 Strut widmt, deck...........ccc...e. 2
3 |643076 Shield, belt 72" RH .................. 1 42 1632199 Pin widmt, deck strut............... 2
* 1643075 Shield, belt 72" LH................... 1 43 1811006 Zerk, 1/4-28 straight................ 4
4 (803016 Bolt, 3/8-16 x 1 whizlock.......... 1 44 (800293 Screw, 3/8-16 x 1 1/4 .............. 18
5 |805259 Washer, 3/8 SAE.........c.ccc...... 3 45 (323417 Washer, rubber.........cccccc... 2
6 |633109 Idler pulley 6.00 dia flat............ 2 46 |805258 Washer 5/16 std flat................ 4
7 1633151 Spring, extension...........cc........ 1 47 303537 Stud, belt shield....................... 2
8 809007 Nut, 3/8-16 whizlock................ 13 48 |103-0588 Deck weldment, 72" ................ 1
9 1633456 Bushing, ldler .........cccovvveeennns 2 644149 Deck weldment, 72" w/decals .1
10 (805260 Woasher, 3/8 std flat................. 3 494 |513016 Bearing.......cccccoveerieereenneninns 6
11 373034 Washer, pivot....cccccocvvveviinnnn. 8 50 323532 Housing, bearing..................... 3
12 |804257 Nut, 3/8-16 nyloC .........cc......... 20 51 |323528 Spacer, bearing............cccuueee. 3
13 |513034 Bearing, pPiVot ....cvvvveeeeeiiiernnenn, 2 52 808502 Snap RiNG........ccccvvvvveeeeinnnnnen, 3
14 1632119 Arm wldmt, deck idler.............. 1 53 [323533 Spacer shv/brg.......cccccoeunnen. 3
15 |603044 Bushing, idler pivot.................. 1 54 (633573 Guard, brg bottom................... 3
16 |800304 Screw, 3/8-16 x3 1/4.............. 1 55 |[643116 Spindle ....cccccceviiviiiiiiiireeiiienn, 3
17 [804510 Nut, 5/8-18 heX......ccccoevverneens 5 56 |807006 Key, # 61 Woodruff................. 3
18 |513208 Washer, disc spring ................ 6 57 |643006 Blade, notched air fail.............. 3
194 (643269 Sheave, Blade drive. ............... 3 ¢+ |643097 Blade, mulching....................... 3
204 303498 Sheave, 6.13 OD (25hp Koh)......1 ¢+ |643428 Blade, low lift.....c..ccvveeiirnnnns 3
643292 Pulley, split 6.71 OD (26hp Koh) 1 ¢ (643429 Blade, solid air foil ................... 3
214 |633010 Pulley, split 6.30 OD (25hp Koh) 1 58 |800848 Screw, 5/8-11x1gr8............. 3
643292 Pulley, split 6.71 OD (26hp Koh) 1 59 |800297 Screw, 3/8-16 x2 1/4.............. 2
22 |633012 Jackshaft, deck drive............... 1 60 |800299 Screw, 3/8-16 x2 3/4 .............. 1
23 (807264 Key, 1/4sqx25/8.......cccccu..... 1 61 |602913 Baffle widmt, discharge............ 1
24 |803046 Setscrew, 5/16-18 x 1sghdcp..1 62 |800270 Screw, 5/16-18 x5/8............... 5
25 (803050 Setscrew, 5/16 x 3/4sghdcp....1 63 |800807 Screw, 3/8-16 x4 gr8.............. 6
26 |803022 Setscrew,5/16-18x5/8sghdcp .2 64 603602 Bushing, roller........cc.cccoeennn. 6
27 (809001 Nut, 5/16-18 whizlock.............. 15 65 |603299 Roller, anti-scalp ...........ccu..... 6
28 (807507 Bolt, 3/8-16 x 1 carr................. 4 66 |800273 Screw, 5/16-18 X1 .........c........ 5
29 |807503 Bolt, 5/16-18 x 3/4 Carr. .......... 6 67 |642071 Chute, discharge 72"............... 1
30 |633014 Bracket, jackshaft................... 1 68 |804256 Nut, 5/16-18 nyloC .........ccnee. 4
31 |513013 Housing, flange .........cccccceeeenn. 4 69 (811008 Zerk, 1/4-20 90°. .....ccceeeuneee.. 1
32 |513012 Bearing w/lock collar & ss ....... 2 70 |603805 Idler pulley 5.06 O.D. V ........... 1
33 |303327 Washer, 3/8 disc spring .......... 10 71 |634619 Housing w/ring, spacer, brg ....3
34 809073 Nut, 7/16-14 whizlock............... 16 720 |644092 Cutter housing complete.......... 3
35 |800811 Screw, 7/16-14 x 1-1/2............ 8 73 |634546 Jackshaft S/A........cccovvevinnenn. 1
36 [633447 Chain....cccccocviveiiiiireeeiiee e, 4 74 1634244 Arm wldmt/brg sub-assy.......... 1
37 |804522 Nut, 5/8-11 heX......c.ceeevvveennnnen. 2 750 1644074  Strut widmt S/A (25hp Koh).....2
38 |805010 Lockwasher, 5/8 reg.spring.....2 O 644287 Strut widmt S/A (26hp Koh).....2
39 |633029 Sphericalrod end.................... 2 76 322110 Belt guide widmt..........ccceeneeeene 1
77 |303334 Washer, 5/16 disc spring ........ 1

¢+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724.
Use antiseize on bore of sheaves and bearings.
Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews.
Exmark red touch up spray paint - P/N 850337
O Cutter housing complete includes sheave, washer, and nut.
0 Strut subassemblies have the same components, they are assembled to different lengths from center to center.
PN 644074 = 15.31" PN 644287 = 15.00"
The following complete deck assemblies are available for service:
For 25 hp Kohler units — P/N 644166
For all 26 hp Kohler EFI units — P/N 644371

.
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
72" DECK GROUP

75-80 ftbs

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
FRONT FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |632518 Frame widmt, front 52"........... 1 37 (632511 Caster widmt (52" Koh)........... 2
632513 Frame wldmt, front 60"........... 1 U |642111 Caster widmt........c.cocvcveueennee. 2
642046 Frame wldmt, front 72"........... 1 38 |804266 Nut, 3/4-10 nylock................... 2
2 |811006 Zerk, 1/4-28 straight................ 5 39 |633508 Washer, spring disk................ 6
3 |103-0297 Floorpan .........ccccocveeeeiveeeennn 1 40 |800339 Screw, 1/2-13x7 % (52" Koh).... 2
4 1633553 Pad, anti sKid.........ccccccevvveeenen.. 3 800335 Screw. 1/2-13x9(52” Kaw, 60" & 72") 2
S |634312 Lever W/grip.....cccoveeeriveeennnnen. 1 41 1811010 PIUQ .ccocvveeeiiiee e 2
632324 Lever widmt, lift ....................e 1 420 |634662 Caster wheel assy (52" Koh)... 2
6 |633295 Grip, liftlever........cocceevvneennne 1 U |103-0068 Caster wheel assy (52" Koh).. 2
7 1632219 Arm wldmt, deck lift................. 1 O |644251 Caster wheel assy
8 |[633325 Spring, compression ............... 1 (52" Kaw, 60" & 72")............. 2
9 |805259 Washer, 3/8 SAE flat............... 1 0 |103-0069 Caster wheel assy
10 |804257 Nut, nylock 3/8-16 ................... 5 (52" Kaw, 60" & 72")............. 2
11 |808505 E-rNg...ccccccvvvreeeiiriieeeiiieeeeenne. 5 43 1804269 Nut, 1/2-13 nylock.(light thin).. 2
12 633068 Arm, deck lift ......cccoevveerinnnnen. 2 44 1633579 Spacer, front caster (52" Koh) 2
13 |806761 Cotter pin, 1/8 x 3/4.................. 2 633959 Spacer, front caster
14 1808284 Clevispin,3/8 X 1....ccceveurenneen. 2 (52" Kaw, 60" & 72")............. 2
15 |633889 Plate, deck lift.......c.cccceeuvnennnee. 1 450 |633580 Seal, bearing............ccccvveeennne. 4
16 |632899 Plate widmt, deck lift................ 1 U |103-0063 Seal, bearing.............cccceveeene. 4
17 |633082 Bushing, lift lever..................... 1 46 |633585 Bearing cone........c.cccoveeeeennne. 4
18 |633080 Bushing, lift lever..................... 1 47 1633581 Spacer, bearing...........cc..c....... 4
19 |800299 Screw, 3/8-16 x 2 3/4 .............. 1 480 1633582 Wheel & tire assy (52" Koh).... 2
20 (633097 Hitch pin w/lanyard................... 1 U [103-0064 Wheel & tire assy (52" Koh).... 2
21 806005 Hairpin cotter (serv only) ......... 1 633002 Tire,13x5.0-6 4 ply (52" Koh)... 2
22 1800295 Screw, 3/8-16 x 1 3/4............... 2 O (633583 Wheel (52" Koh)...........cevveeeen. 2
23 [303327 Washer, 3/8 disc spring........... 12 0 ]103-0070 Wheel (52" Koh)........c.. veveeeen. 2
24 809007 Nut, whizlock 3/8-16 ............... 15 O |633971 Wheel & tire assy
25 1800292 Screw, 3/8-16 X L......ccceevuvennee. 3 (52" Kaw, 60" & 72") ............ 2
26 800293 Screw, 3/8-16X11/4................ 12 0 |103-0065 Wheel & tire assy
27 |805271 Washer, 7/8 SAE flat.. ............. 4 (52" Kaw, 60" & 72") ............ 2
28 633096 Rod, deck lift.........ccceeevvuveeennen. 2 523009 Tire, 13x6.5-6 4 ply
29 |804522 Nut, 5/8-11 regular .................. 8 (52" Kaw, 60" & 72"). ........... 2
30 (633441 Swivel, deck mount.................. 4 O [633987 Wheel (52" Kaw, 60" & 727)..... 2
31 (805268 Washer, 5/8 std flat................. 4 0 ]103-0071 Wheel (52" Kaw, 60" & 72")..... 2
32 633064 Spring, deck support (52" &60") 2 633584 Bearing CUP.......ccceevvvee eeruvvenenn 4
643015 Spring, deck support (727)....... 2 490 (809001 Nut, whizlock 5/16-18............. 2
33 (804755 Jam nut, 5/8-11......cccccccvuvvernnns 4 500 |543161 Pad, pedal.....cccccccoevvverierannnnn. 2
34 543513 Cap, grease........cccccveeerverennnn. 2 510 |103-0147 Lever widmt, deck lift .............. 1
35 |543509 Bearing cone, tapered roller.... 4 520 | 643220 Strap ..ccveeeeevveeeeeiieee e 1
543508 Bearing cup, tapered roller...... 4 530 | 800275 Screw, 5/16-18x11/2 .............. 2
36 |543511 Seal, grease ......cccccceviiiiieeennn. 2

Exmark red touch up spray paint - P/N 850337
O These components are standard on the Kohler 26 HP EFI unit, they are an optional kit for other models PN 103-0149.
For the following symbols, identify which caster wheel assembly is installed on the unit by looking at the caster wheel hub:
0 Use these components for units that have a grease zerk on the caster wheel hub.

O Use these components for units that do not have a grease zerk on the caster wheel hub.
0 52" Liquid cooled units and all 60” & 72" units.

9
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
FRONT FRAME GROUP

10
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
MAIN FRAME GROUP

INSTALL SEAT
WITH FRONT
SET OF HOLES
ON SEAT TRACK

Qty. Ref. Qty.

Ref.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |643255 Track, seat (4" adjustable)...... 1 22 1807513 Screw, #10-24 x1/2................ 2
2 [103-0288 Seat (All units except 26hp Koh). 1 23 (809001 Nut, whizlock 5/16-18 ............. 4
3 |543401 Spacer, seat track................... 2 24 1513762 Clip, loom (.50) ........ccccvvveennnee. 1
4 |800271 Screw, 5/16-18 x 3/4............... 6 25 303335 Plastictie (Irg).....ccccceevcvveeennn. 1
5 |103-0290 Cushion, seat............ccvveeennnee. 1 26 |513592 Ball, (red) throttle cable........... 1
6 |103-0289 Cushion, backrest................... 1 27 (800252 Screw, 1/4-20 x 3/4................. 1
7 |103-0292 Cushion, armrest (RH)............ 1 28 809012 Nut, whizlock 1/4-20 ............... 1
800 [103-0291 Cushion armrest (LH) ............ 1 29 |513658 BUMPEr.....cccccveevivieeeeiieeeen, 2
9 [633696 Cable, throttle..............ccuveeneee. 1 30 |805257 Washer, 5/16 SAEflt.............. 8
10 (603336 Cable, choke..........ccccoevveennnnns 1 31 |633859 SeatFrame.........ccceceeviveenen. 1
11 (642324 Frame, engine deckK................ 1 32 800292 Screw, 3/8-16 X 1........ccveeneee. 2
12 |633970 Wheelftire assy. (60" & 727).... 2 33 |633964 Stop, Park Brake .................... 1
633993 Tire, 24x12-12 4 ply (60" & 72") 2 34¢ (633872 Stop/Spacer (26hp Koh & 22hp Kaw) 2
633992 Wheel (60" & 727) ..ccvvevuveennnen. 2 35 |103-0284 Tab, Armrest Adjustment........ 2
653010 Wheelltire assy. (527).............. 2 36 |800275 Screw, 5/16-18 x11/2............ 2
653160 Tire, 23x9.5-12 4 ply (527)........ 2 37 |633349 Spring, Compression.............. 2
653158 Wheel (527) ..ccccoviiiiiiiiiiiiaens 2 380 |633821 Seat, Suspension (26hp Koh only) 1
13 |633965 Front, Console ..........cccveenneee 1 631845 Kit, Pan w/seat & back ........... 1
14 (632187 Frame, seat mount.................. 1 631844  Kit, Armrest ASSY ......cccceeeeenee 1
15 |513011 Nut, wheel 1/2-20 ................... 8 631843 Kit, Boot, upper & lower wire .. 1
16 (633293 Rod, seat hold-up.........c.......... 1 631842 Kit, Armrest Pad w/hardware.. 1
17 1800273 Screw, 5/16-18 X 1......ccccc..... 1 631846 Kit, Damper w/hardware.......... 1
18 |[800306 Screw, 3/8-16 X5.......cccveeunee. 2 631847 Kit, Rollers, bumpers & hrdwre 1
19 (804252 Nut, nyloc #10-24.................... 2 631848 Kit, Spring & Cable & hardware 1
20 |804256 Nut, nyloc 5/16-18................... 3 631849 Kit, Knob & Shaft & hardware. 1
21 804257 Nut, nyloc 3/8-16..................... 2 643281 Switch, Seat ......ccocoveeiiiiinenns 1
O Not lllustrated
O The suspension seat is standard on the Kohler 26 HP EFI units, it is an optional kit on other units PN MSSLZ.
¢ The stop/spacer is installed with the slotted holes to the rear on 26HP Kohler units and the slotted holes to the

front on 22 HP Kawasaki units. NOTE: If a Suspension Seat is installed on a 22HP Kawasaki unit the
stop/spacer must be turned around and re-installed with the slotted holes to the rear.
Exmark black touch up spray paint - aloss black 11

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KOHLER 23, & 25 HP AIR-COOLED FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[303077 Clamp, fuelline ........ccccccueeee.. 6 11 |633968 Tank, fuel (RH) .....cccocvvveeernnns
2x [Kohler Part No. 2405002 Fuel Filter....... 1 12 1633347 Valve, fuel........ccccveeevineeennnn.
3 |513762 Clip, loom .50.......cccccccevuvveennes 2 13 633348 Fuelline......ccccevvvveevinneeennn,
4 |303335 Plastic tie (large) ......cccceeeuvneee. 1 14 1633349 Spring, fuel tank......................
5 |513508 Cap, fueltank........ccccccoeuveeeennns 2 15 |800251 Screw, 1/4-20 x 5/8.................
6 |513645 BUShiNg ......ccccvveeeiiiieeciciiieees 2 16 |800271 Screw, 5/16-18 x 3/4...............
7 |543277 Elbow, strainer ...........cccceeenes 2 17 |804267 Nut, thin nylock 5/16-18..........
8 |543456 Fuelline........cccoeeevviveecniiienens 2 18 |805004 Washer, lock 1/4.....................
O9¢ |633023 Stud, fueltank...........ccccvveeennes 6 19 |805005 Washer, lock 5/16...................
1000 (633967 Tank, fuel (LH) .....cccccvvvvvvnneee. 1 20 |805257 Washer, 5/16 SAE..................

¢ Use Prolock, Retaining type (Part No. 840023), .5cc tube on stud threads going into the tank.
O Not lllustrated.
2 Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).

12
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED FUEL GROUP

5
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |513508 Cap, fueltank ........ccccccvereennn. 2 160 (803028 Screw, Machine 10-24x5/8...... 4
2 643017 Tank, fuel (RH)......ccoovveviunneenn. 1 17 (802002 Screw, thread cut 10-32x1/2... 3
3 |633967 Tank, fuel (LH)........ccccvvveenneen. 1 18 (643013 Cover, gauge........ccceeevvveeeennne. 1
4 1303308 Clamp, hose ......ccccccccvvveeennnen. 1 19 (804267 Nut, thin nyloc 5/16-18 ............ 6
S5 543456 Fuelline ......ccccoovevviieeniinnnnnn. 3 20 |633349 Spring, fueltank............cc........ 6
6 |303077 Clamp, fuel line.......cc..ccuu.. 9 21 |805257 Washer, 5/16 SAE.................. 10
7 |Kawasaki P/N 49040-2065 Fuel Pump.. 1 22e (633023 Stud, fuel tank ...........cceereennee. 6
8 1643270 Fuelline .....ccceeevvevveviinenen, 1 23 [800251 Screw, 1/4-20 x5/8 ................. 1
9x |Kawasaki P/N 49019-1055 Fuel Filter... 1 24 805004 Washer,lock 1/4..................... 1
10 (303426 Fuelline ......ccoceeevvveveeiiiieeens 1 25 |513762 Clip, loom .50 ........ccoceeevivieeenns 1
11 (633347 Valve, fuel.....ccccceevivveeeiiiieeens 1 26 |800252 Screw, Cap 1/4-20x3/4............ 2
12 |543277 Elbow, strainer..........cccceeveennee. 2 27 |805255 Washer, flat SAE 1/4............... 2
13 |513645 BuUShiNg.....ccccccovvvivreiinenieene 2 28 (809012 Nut, whizlock 1/4-20................ 2
14 (643014 Bracket, gauge mount............ 1 29 1805005 Washer, lock 5/16................... 4
15 (303435 Washer, disc spring 1/4.......... 4 30 800271 Screw, 5/16-18 x 3/4 ............... 4

¢ Use Prolock, Retaining type (Part No. 840023), .5cc tube on stud threads going into the tank.
X Refer to Engine Owner’s Manual (Fuel Filter Must be 40 Micron or smaller).
O Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

13

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER 26 HP EFI FUEL GROUP

17
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 (643244 Tank, EFI Fuel (RH) ............... 1 20 (643172 Elbow, 90°......cccevvieiiieeie, 2
2 |643243 Tank, EFI Fuel (LH)................ 1 21 (513645 Bushing, Fuel Valve ................ 4
3 |643238 Fuelline, .31 x24" ................. 3 22 [103-0373 Clip, LOOM ....cccvvieiieeiiieei, 2
4. |643277 Clamp, .31 1.D. Fuel Hose....... 10 23 [633348 FuelLine.....cccccovvevveeiiiieecinenn, 2
5 1800252 Screw, Cap 1/4 -20x 3/4 ....... 1 24 543456 Fuel Line.......cccoeevveeviiieeinnen, 2
6 [603727 Clip, Loom .56 ..........ccovvevunenns 2 25 (513762 Clip, loom .50 .......ccccccvveunnnne. 2
7 1809012 Nut, Whizlock 1/4-20 .............. 4 26 |543277 Elbow, 90° w/strainer............... 2
8 800251 Screw, Cap 1/4-20x5/8....... 3 27 805004 Washer,lock 1/4..........cccvee.. 2
9 643241 Clip,Loom 2.13 .....cccceeevuneeen. 1 28 |805257 Washer, flat SAE 5/16............. 10
10x |Kohler P/N 24 050 03 Fuel Filter (large) . 1 29 (805005 Washer, lock 5/16 hvy............. 4
11x |Kohler P/N 24 393 20 Fuel Pump............ 1 30 (800271 Screw, 5/16-18 x 3/4 ............... 4
12 1803028 Screw, Machine #10-24x5/8 6 31 |513508 Cap, Fuel Tank............cocuveeene 2
13 |804252 Nut, Nyloc #10-24................... 6 32e (633023 Stud, Fuel Tank..........cccoeeuneenne 6
14 (643236 FuelLine, .31X9...cccccevveeeenns 1 33 633349 Spring, Fuel Tank.................... 6
15% [Kohler P/N 24 403 12 Fuel Regulator..... 1 34 1804267 Nut, Thin Nyloc 5/16-18........... 6
164 (643293 Clamp, .25" .oooiiiiiieeeiiee e 10 35 (643234 Valve, Fuel Dual Flow ............. 1
17 (643312 Clip, loom......ccceevviiiieeiiiieeens 2 36 |303287 Plastic Tie (small...........c......... 1
18 |643235 Fuelline, .25 x40". .......cee...... 1 37 |643239 Fuelline, .31 x28.0................. 1
19 [99-9403 Fuel Filter.........ccoovvveeviieeeans 1 38 800254 Screw, Cap 1/4-20x 1............. 1

¢ Use Prolock, Retaining type (Part No. 840023), .5cc tube on stud threads going into the tank.
= Refer to Engine Owner’'s Manual (Fuel Filter Must be 40 Micron or smaller).

2 Clamps require special pliers P/N 643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.

14

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
PARK BRAKE GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |513140 Bushing......cccooeveeviiiiiiinnenennn, 2 16 807020 Woodruff key, 5/16X1............ 2
2 |633454 Spring, brake rod..................... 2 17 (633268  Grip, brake lever.................... 1
3 |633477 Rod, brake........c.ccccveviiiinnnns 3 18 |800290 Screw, 3/8-16 x 3/4................ 4
4 634500 Lever wW/grip.....cccceveeeeeveeeeennnen. 1 19 (808285 Pin, clevis3/8x11/8............. 4
632489 Lever, brake ......cccccceeevviivinnnnn. 1 20 |800347 Screw, 1/2-13 x 4 (52"&62").. 8
5 |632217 Shaft, brake..........ccoveeeeiinnens 1 800334  Screw, 1/2-13 x 6 (72").......... 8
6 [632714 Bracket, brake (LH) (52"&607). 1 21 (811007 Zerk, 1/4-28 45° (52"&60") ... 2
632712 Bracket, brake (LH) (72") ........ 1 811006  Zerk, 1/4-28 straight (72") ..... 2
70 |632715 Bracket, brake (RH)(52"&607). 1 22 |103-0131 Nut, sq. reg. 1/2-13 UNC-2B. 8
632713 Bracket, brake (RH)(72")......... 1 23 804525 Nut, 3/8-24.......ccccvvveeiiiieeaans 8
8 809036 Nut, slotted 1.00-20................. 2 24 809007  Nut, whizlock 3/8-16 .............. 4
9 [633693 Band, brake...........ccceeviernnns 2 25 805008 Washer, lock 1/2.................... 8
10 |633380 Spacer (short)(52"&60") .......... 4 26 805260 Washer, 3/8std.........cceeeene 4
633060 Spacer (short) (72")......cccvveee.. 4 27 |806761 Pin, cotter 1/8 x 3/4................ 9
11 |633382 Spacer (long)(52"&60") ........... 4 28 806800 Pin, cotter 9/64 x 1 1/2........... 2
633062 Spacer (Iong)(72") .......ccccvvvene.. 4 29 808283 Pin, clevis 3/8 X 2.......cccvveeen. 2
12 |633102 Bearing, flange........cccccoeuveee. 2 30 |805269 Washer, 3/4 SAE .................. 2
13 |633131 YOKE..oooooeeeviiieee e, 4 31 |808514 E-Ring, retaining............c....... 2
14 |633144 Pin, trunion ......ccccceeeeevviinvnnnnnn. 2 32 |523157 Washer, spacer...........cuue..... 2
15 |634927 Hub & drum w/studs, wheel .... 2
¢ |633926 Studs, wheel........cccceeeviiiennnns 8
¢+ Not lllustrated
Exmark black touch up spray paint - gloss black
15

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
PARK BRAKE GROUP

16
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
MOTION CONTROL LEVERS

Ref. Qty. Ref Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 |303105 YOKE...cooooioiiiiiiiiiieiieeeiee e 2 17 |633152 Balljoint (LH).....cccooceriiineennen. 2
2 |303327 Washer, disc spring 3/8.......... 4 18 |633177 Arm, control shaft.................. 2
3 [523027 Damper.....ccccocveiieeiiveeireeennns 2 19 |633257 Grip, motion control handle.... 2
4 1543017 Ball joint (RH)...ccoooveeiiieiennne 2 20 (800274 Screw, 5/16-18x11/4 ........... 4
5 |603735 Bushing, nylon (reverse ind.).. 2 21 (800290 Screw, 3/8-16 X 3/4 ................ 8
6 [603737 Bolt, (neutral return)................ 2 22 (800292 Screw, 3/8-16 X1 ....ccceeuvennnen. 4
7 |603807 Spring, (neutral return)............ 2 23 (800295 Screw, 3/8-16 x13/4 ............. 6
8 [403180 Screw, 5/16-18 x 1 3/8 special 4 24 1803022 Setscrew, 5/16 X 5/8.............. 2
9 |809001 Nut, whizlock 5/16-18 ............. 12 25 |804257 Nut, nyloc 3/8-16 .................. 6
1000 (634258 Handle w/grip (LH).......c.cvev.... 1 26 |804521 Nut, 5/16-24......ccceevvviiiiinnnn. 10
632191 Handle, motion control (LH).... 1 27 (804524 Nut, 5/16-24 (LH).........ccuv...... 2
11 634259 Handle w/grip (RH) ................. 1 28 (804758 Nut, jam 5/16-24..................... 2
632193 Handle, motion control (RH)... 1 29 (805256 Washer, 1/4.......cccccevvvvevvnennne. 2
12 {632208 Arm, pump control .................. 2 30 |805258 Washer, 5/16 std.................... 4
13 |642319 Bracket, motion control (LH)... 1 31 |809007 Nut, whizlock 3/8-16............... 8
14 1642320 Bracket, motion control (RH).. 1 32 |806753 Pin, cotter 3/32x 1/2 .............. 2
15 |633153 Link, pump control .................. 2 33 808280 Pin, clevis 5/16 x 1.................. 2
16 (633102 Bearing, flanged...................... 4 34 804256 Nut, nyloc 5/16-18................... 4

O Not Illustrated.

Exmark black touch up spray paint - gloss black

Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on setscrews
17

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
COMMON ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. [.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |303327 Washer, spring disc 3/8........... 5 12 (633166 Pulley, idler..........ccoceevniienennns 1
2 (811008 Zerk, 1/4-20 (90°) ....c..cccvvennenn. 1 13 |633173 Belt, mule drive ..........cccceeueee 1
3 |513034 Bearing......ccccceeevvuvveeeiineeeennn, 2 14 1632469 Arm, idler w/bushings.............. 1
4 1603401 Spacer, Spring......cccccceevvveeenne. 1 15 |800297 Screw, 3/8-16 x2 1/4.............. 2
5 1805260 Washer, 3/8.......ccccccevvvvreeennnn. 3 16 |800295 Screw, 3/8-16 x 1 3/4 (Koh).... 5
6 |603050 SPACEr....cccccvievirireeiirireeeeieean, 1 800295 Screw, 3/8-16 x 1 3/4 (Kaw).... 1
7 1603384 Bushing, idler pivot.................. 1 17 |800299 Screw, 3/8-16 x23/4 ............. 1
8 603402 Spring, mule idler .................... 1 18 |800805 Screw, 3/8-16 x31/2.............. 1
9 603496 Bushing,idler...........c.ccoveennnnn. 2 19 |804257 Nut, nylock 3/8 ........cccceevvunnnen. 1
10 |603805 Pulley, idler......cccccccvevcvereneennee 1 20 |805259 Washer, 3/8 sae.......ccceecunee. 3
11 1632468 Arm,idler.......cccoevvevcnernnennnn. 1 21 (809007 Nut, whizlock 3/8-16................ 10
Exmark black touch up spray paint - gloss black
18

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KOHLER AIR-COOLED ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 800292 Screw, Hex Cap 3/8-16 x1.... 2 32 809007 Nut, whizlock 3/8-16................ 8
2 303335 Plastic tie (all clutches)............. 1 809007 Nut, whizlock 3/8-16 (26hp Koh). 9
3 |523420 Bumper, rubber....................... 2 33 809012 Nut, whizlock 1/4-20................ 5
4 |800274 Screw, Cap 5/16x1 1/4(Warner) 1 34 633396 Clip, loom .56 .........cccveveeiunnenn. 1
5 (633630 Grommet (all clutches)............. 2 35 |809076 Screw, M6 x 1.0mm x 45mm .. 2
6 |603610 Washer,springdisc (all clutches) 2 36 |323235 Washer, disc spring ................ 2
7 |633615 Guard, rear engine ................. 1 37 323236 SPACEN ...cccveeeeiiieeee e 2
8 |633543 Strap, clutch (all clutches) ........ 1 38 |633545 Spacer, Grommet (all clutches) 2
9¢ |631731 Clutch witie (18 & 23 HP Warner) 1 39 |633988 Spacer, clutch anchor.............. 1
A |631732 Clutch witie (25 & 26 HP Warner) 1 40 |804256 Nut, nyloc 5/16-18 (Warner) ... 1
10 |633453 Spacer (18 &23 HP Warner) ..... 1 804256 Nut, nyloc 5/16-18 (Ogura) ..... 2
A |633179 Spacer (25 & 26 HP Warner)..... 1 41 (805507 Washer, 3/16 std. .................... 6
11 |634308 Shield, lift - subassembly........ 1 420 |543232 Nipple, pipe 3/8 NPT ............... 1
12 (633298 Shield, engine.........ccccceveennen. 1 430 |303428 Elbow, 3/8 NPT ......ccccevvveeneen. 1
13 (633300 Shield, lift......c.cccoovvriveevreennen, 1 44 1800281 Screw, 5/16-18x3.0 (Ogura) ... 1
14 1634796 Shield (LH) - subassembly ..... 1 45 1633082 Spacer, clutch anchor (Ogura) 1
15 |633301 Shield, heat.........cccceeeevvereennnnn. 2 46 |800275 Screw, Hex Cap 5/16-18x1 1/2
16 (633795 Baffle, engine (LH).................. 1 (o0 L= 1
17 (643313 Shield, muffler ........................ 1 47 (643179 Spacer, clutch (25HP Ogura)..... 1
18 |644316 Shield (RH) - subassembly..... 1 48¢ (641212 Clutch witie (25HP Ogura) ........ 1
19 |523285 Clip, shield.........ccccccoevvevnennne 2 49 1643180 Keeper, Clutch (25 HP Ogura) . 1
20 |633794 Baffle, engine (RH)................. 1 50 (807261 Key, 1/4x1/4x2.0 (Ogura)........ 1
21 (800284 Screw, 5/16-18x4(Warner) .... 1 51= |800820 Screw, 7/16-20x3
22 800252 Screw, 1/4-20 X 3/4........cc....... 10 (18 & 23 HP OgUura) .........ccvveeen. 1
23 [613235 Washer 52 (643182 Keeper, Clutch
(Warner and 18 & 23 HP Ogura). 4 (18 & 23 HP Ogura) ..........cvvunnn.. 1
613235 Washer (25 HP Ogura)............. 5 53. Clutch witie (18 & 23HP Ogura). 1
24 800292 Screw, 3/8-16 X L.......ccvveeunnne 6 54 1643183 Spacer, clutch (18 & 23HP Ogura) 1
800292 Screw, 3/8-16 x 1 (26hp Koh) .... 7 55 |805257 Washer, 5/16 SAE
251 (800819 Screw, 7/16-20x2 1/2 (18 & 23 HP Ogura) .......ccccceuvee.. 1
(Warner & 25 HP Ogura)............. 1 56 |643181 Washer, Spacer (18 & 23HP Ogura) 1
26 [803035 Rivet, 3/16 X 1/4......ccccvvvennnee 11 57 809108 Screw, 5/16-18x1.75 (26hp Koh) 2
27 |804255 Nut, nylock 1/4-20................... 6 58 |643315 Baffle, Engine Cooler ............... 1
28 |643264 Bracket, guard top..........c.... 2 59 (643176 Muffler, 26hp EFI Kohler ......... 1
29 1805256 Washer, 1/4std...................... 4 60 |809102 Screw, 5/16-18x.5 (26hp Koh).. 2
30 |805258 Washer, 5/16 std 61 (800315 Screw, 7/16-14x.75 g5(26hp Koh) 2
(Warner & 25 HP Ogura) ............ 1 62 |805007 Washer, Lock 7/16 (26hp Koh) ... 2
31 (809001 Nut, whizlock 5/16-18 (Warner) 1 63 (809099 Nut, Hex M8 1.25 (26hp Koh)...... 4
64 (805005 Washer, Lock 5/16hvy(26hp Koh) 4

0 Use a Teflon Pipe Sealant or equivalent on threads.
X Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on clutch bolt.

Exmark black touch up spray paint - gloss black

¢+ Replacement kits are available to convert to a Warner or Ogura clutch. Reference the table below.

Current Clutch

Conversion Replacement Kit

Description PN Description
25 HP Warner 641300 | 25 HP Ogura Conversion Kit
25 HP Ogura 641299 | 25 HP Warner Conversion Kit

18 & 23 HP Warner

No Ogura Conversion kit available. Replace w/Warner PN 631731

*18 & 23 HP Ogura

641213 | 18 & 23 HP Warner Conversion Kit

» 18 & 23 HP Ogura clutches will only be serviced with PN 641213 18 & 23 HP Warner Conversion Kit
A Kohler 26 HP EFI units are only available with a Warner clutch.

Kohler Replacement Parts List (Refer to Engine Owner’s Manual)

Description
Engine Oil Filter

Air Precleaner (For 18 & 23hp Engine) 2408302

Kohler Part No.

Description

5205002

(For 25hp Engine) 2408305

Safety Filter

Air Filter

19

Kohler Part No.

(For 18 & 23hp Engine) 4708303

(For 25hp Engine) 2408303

(For 26hp EFI Engine) 2508301
(For 26hp EFI Engine) 2508304

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER AIR-COOLED ENGINE DECK GROUP

CLUTCH ASSY FOR
KOHLER 26 HP EFI

[gﬁ

10 42 =)

WARNER CLUTCH

ASSEMBLY SHOWN
FOR ALL KOHLER UNITS™
EXCEPT 26 HP EFI 3

25 HP OGURA CLUTCH ASSEMBLY 18 HP & 23 HP OGURA CLUTCH ASSEMBLY

20
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. |Part No. Description Req'd.
1 [633902 Plate, Radiator Trim Face....... 1 42 |643164 Cap, Overflow Tank................ 1
2 643161 Cap, Radiator.........c.c.ccocvveennns 1 43 (643163 Tank, Overflow (2.0 pts)......... 1
3 (633829 Radiator, horiz. mount............. 1 44 (643131 Hose, .251D x 22.00" ............. 1
4 1800269 5/16-18x1/2 HHC Screw......... 12 45 (643259 Elbow, 90deg ......ccceevevrereeennnn 1
5 1805257 Washer, Flat SAE 5/16........... 14 46 |513645 Bushing, Fuel Valve................ 1
6 [633888 Plate, Radiator/Fan Mnt.......... 1 47 (643024 Bracket, Bottle..........ccceevueeenee. 1
7 1803067 Scrw,12-24x1.0HSWHMach... 4 48 |800250 Screw, Cap Hex 1/4-20x1/2.... 2
8 |[805254 Washer, Flat Std #12.............. 8 49 303287 Plastic Tie 5.5x.044x.1 ........... 3
9 (804254 Nut, Nyloc HH #12-24............. 4 50 (643129 Hose, .311D x 27.00"............. 1
10 |633831 Fan Assy, 12" Hi Profile........... 1 51 (633851 Extension, Crankshaft............ 1
11 (633989 Clamp, Hose-worm .75-1.75... 4 52 (805005 Washer, Lock 5/16................. 3
12 1633894 Hose, Radiator Inlet................ 1 53 (809099 Nut, Hex M8.............ccvveeunennne. 3
13 |633895 Hose, Radiator-Return............ 1 54 1633869 Fan, Pump Cooling................. 1
14 (633832 MUffler....ccccccvviiiiiieeiiiieee 1 55 |805255 Washer, Flat SAE 1/4............. 3
15 (809072 Screw, Cap Hex M8 x25mm... 4 56 (809095 Screw, HexSocket 1/4-20x1/2 3
16 |303334 Washer, Disc Spring 5/16....... 11 57 1633854 Shroud, Pump Cooling Fan.... 1
17 (809098 Nut, Hex M6 .......cccccevvvvveennen 4 58 (804252 Nut, Nyloc #10-24.................. 6
18 |805004 Washer, Lock 1/4 Hvy............. 4 59 (805252 Washer, Flat Std #10.............. 12
19 |93-2195 Element, filter Primary ............ 1 60 |803028 Screw, Mach #10-24x5/8........ 6
20 |95-5806 Bracket, air cleaner mount...... 1 61 |643143 Shield, LH Liquid ................... 1
21 |800274 Screw, CapHex 5/16-18x1-1/4 3 62 |633794 Shield, RH Eng Shield............ 1
22 |804256 Nut, Nyloc 5/16-18.................. 3 63 |800252 Screw, Cap HH 1/4-20x5/8..... 6
23 |805258 Washer, Flat Std 5/16............. 4 64 |809012 Nut, Whizlock 1/4-20.............. 6
24 |95-5805 Cleaner, remote air wifilter...... 1 65 (809026 Screw, Cap HH M8 x16mm.... 2
25 1643009 Clamp, Hose 1.31-2.25........... 3 66 |631732 Clutchwitie.......ccceevveevreennen. 1
26 |643083 Hose, Air cleaner/carb ............ 1 670 |303428 Elbow, 90° .....cccceevveeirieenne, 1
27 |643084 Hose, Airinlet........cccccocuveeennee 1 680 | 643167 Nipple, 3/8 npt x 4.5................ 1
28 |633853 Belt, Alternator ........................ 1 69 |303335 Tie, plastic ........cccvveeevireeennn, 1
29 |633841 Sheavew/hub.........cccevvveenneen. 1 70 |805258 Washer, 5/16 std.................... 1
30 |807259 Key, Mach 1/4x1/4x1 .............. 1 71 613235 WaSher......ccoceeevvivieeeiiieeee, 4
31 (633881 Alternator ........cccceccvevivreneeene 1 72 1633543 Strap, Clutch/Brake ................ 1
643158 Regulator, Alternator............... 1 73 |633545 Spacer, Grommet.................. 2
643159 Brushes, Alternator ................. 1 74 |633630 Grommet ....ccceeveeerreeesinennnnn 2
643160 Bearing, Alternator.................. 1 750 | 403124 Elbow, Street ........ccccvveeeeeneen. 1
32 |633882 Sheave, Alternator .................. 1 76 |800385 Screw, Cap Hex 5/16-18x4.5.. 1
33 (807004 KEY..oovoioieriererieeesiee e 1 77 1643008 Spacer, Clutch Anchor............ 1
34 (800271 Screw, Cap Hex 5/16-18x3/4.. 1 78 |643007 Spacer, Engine.........ccoeenn 2
35 |632835 Bracket, Alternator .................. 1 79 1809018 Screw, Cap M8x1.25x30mm... 4
36 |633838 Arm, Alternator tension. .......... 1 80 |603610 Washer, disc spring 7/16........ 2
37 |809001 Nut, Whizlock 5/16-18 ............ 2 81 |809096 Screw,CapM10x1.5x65mm... 1
38 (805263 Washer, flat SAE 1/2 .............. 2 82 [94-3652 Coverw/latch.......ccccccvvevennnee. 1
39 |633839 SpPaCEr.....cccceviivieeiiiieee e 1 83 |643283 Latch, Air cleaner.................... 1
40 (800347 Screw, Cap HH 1/2-13x4........ 1 84 |87-9400 Vacuator Valve...........cccueeene 1
41 |804265 Nut, Nyloc %2-13......cccccevvveenne 1

Replacement Engine Oil Filter - Kawasaki Part No. 49065-2078
Exmark black touch up spray paint — gloss black
0 Use a Teflon Pipe Sealant or equivalent on threads.

21

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

22
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 633864 Screen, Radiator Intake .......... 1 31 |809007 Nut, Whizlock 3/8-16 ............. 10
2 |803069 Screw, 10-24X.75 BHSCap..... 4 32 (633897 RIib, TOP .coovevvieeeeeciiee e, 2
3 |805252 Washer, Flat Std #10.............. 16 33 633898 Rib, Bottom.............cceevveeennnnn. 2
4 804252 Nut, Nyloc #10-24 ................... 4 34 |633877 Bar, Latch Hook...................... 2
5 633857 Hood, Engine Gray................. 1 35 (643189 Keeper, Rubber Latch............. 2
6 |[800272 Screw, Cap Hex 5/16-18x7/8.. 8 36 (633896 Bar, Rad. Mnt. Frame.............. 2
7 1805257 Washer, Flat SAE 5/16 ........... 21 37 (800293 Screw, Cap Hex 3/8-16x1-1/4. 4
8 [804256 Nut, Nyloc 5/16-18 .................. 4 38 |800256 Screw, Cap Hex1/4-20x1 1/2.. 2
9 |633885 Plate, Hood Hinge................... 2 39 |633901 Plate, Side Rad. Mnt. RH........ 1
10 (632986 Hinge, Shackle wid.................. 2 40 |632984 Radiator Brace widmt-LH........ 1
11 |809001 Nut, Whizlock 5/16-18 ............ 37 41 (632985 Radiator Brace widmt-RH....... 1
12 1800271 Screw, Cap Hex 5/16-18x3/4..24 42 1633878 Crossbar.......ccccccoevvveeeiiineeeenns 1
13 |808285 Pin, Clevis 3/8x1 1/8 ............... 2 43 (643087 Deflector, Air......ccccvevveevcvnnnne 1
14 (805259 Washer, Flat SAE 3/8 ............. 12 44 (803010 Pop Rivet- Stl 3/16x.250......... 4
15 (806003 Pin, Hair Cotter .080 #2........... 2 45 1809086 Screw, Tappingl/4-20x.75...... 2
16 (643106 Angle, Rad. Trim Side RH....... 1 46 |643096 Plenum, Air intake................... 1
17 (643108 Angle, Rad. Trim Bottom......... 1 47 643147 U-bOolt....ooovviiieiiiieiieee e, 2
18 (643107 Angle, Rad. Trim Top.............. 1 48 |643150 Weight Bar (60" deck)............. 3
19 (643105 Angle, Rad. Trim Side LH ....... 1 643150 Weight Bar (52" deck)............. 4
20 |643187 Seal, Trim - 20" Length............ 2 49 805260 Washer, flat Std 3/8................ 4
21 |643186 Seal, Trim - 14" Length............ 2 50 |804257 Nut, Nyloc 3/8-16.................... 4
22 |633900 Plate, Side Rad. Mnt. LH......... 1 51 |634308 Shield, lift - subassembly........ 1
23 |643188 Latch, EPDM Rubber-.............. 2 52 (633300 Shield, lift .....ccccvevevrrereiirenen. 1
24 803056 Pop RiVeL......ccvevereriieeiieeeen, 8 53 (803035 Rivet, Alum. 3/16x1/4.............. 3
25 [800273 Screw, Cap Hex 5/16-18x1 ..... 9 54 1633298 Shield, engine...........ccueenneee. 1
26 |632873 Radiator Mount weld-rear........ 1 55 809012 Nut, Whizlock 1/4-20 .............. 2
27 |633886 Bumper, Rear...........cccccveeenninn. 1 56 (800252 Screw, 1/4-20x3/4.........ccc...... 4
28 |804255 Nut, Nyloc 1/4-20 .................... 6 57 |805256 Washer, 1/4std ........cc.cc...... 6
29 (800292 Screw, Cap Hex 3/8-16x1....... 6 58 |803072 Rivet, Bulbex .19 x1.07 .......... 17
30 |523420 Bumper, rubber.........cc....c....... 2 59 |303435 Washer, Spring Disc .25 ........ 5
Exmark black touch up spray paint — gloss black
23

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

25

N

©
~
\

AE

-

24

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |403102 Hose, Lower 52"&60"............. 2 26 (632285 Hose, low pressure (11 1/47).. 1
200 512166 Tank, hydraulic reservair......... 1 27 1632286 Hose, low pressure (47).......... 1
30 |513006 Head, filter........cccovveviineeennnnn 1 28 [633568 Sheave, pump .....cccceeevveeeennenns 2
4 |513034 Bearing, pivot.......ccccceecuveeenen. 2 29 |633567 Sheave, engine.........ccccceeunee.. 1
5 |513167 Cap, hydraulic tank ................. 1 30 (633569 Belt, pump drive............cuueee 1
6 (513211 Element, hydraulic oil filter...... 1 31 |633167 Pulley, idler w/bushing............ 1
+ 523541 Element, hyd oil filter(winter)... 1 32 |633335 Hose, low pressure (14 1/27).. 2
7 513840 Elbow, 90° w/O-ring ................ 2 33 (634277 Arm, w/bearing ..........ccceeeveenns 1
603921 O-RiNG...ccceveiiiiiieiiiieee e 1 34 (800252 Screw, 1/4-20 X 3/4.......cccu... 2
8 |522217 Hose, low pressure (77)........... 1 35 |800294 Screw, 3/8-16 x 1 1/2.............. 1
9 |523103 Gasket, tank cap............ccuu..... 1 36 |800295 Screw, 3/8-16 x 1 3/4.............. 1
10 |523222 Elbow, 45° (W/O-rings)............ 4 37 800805 Screw, 3/8-16 x 3 1/2.............. 1
603919 O-Ring (SAE #10)........cccvvenne 1 38 (800293 Screw, 3/8-16 X 1....cccccvveeunenns 4
603992 O-Ring (37° flare #8)............... 1 39 |803022 Setscrew, 5/16-18 x 5/8.......... 2
11 [523328 Motor, wheel drive................... 2 40 |803046 Setscrew, 5/16-18 x 1............. 2
000099  Kit, S€al .....vvveeeeeiiiiiiiiiiaeeees 1 41 [803050 Setscrew, 5/16-18 x 3/4.......... 2
000139 Kit, bearing..........ccccvvvveeeeinnnnns 1 42 |805004 Lockwasher, 1/4 ..................... 2
12 (603384 Bushing, idler pivot.................. 1 43 |805258 Washer, 5/16 std.................... 1
13 603413 Spring, pump drive idler.......... 1 44 1805260 Washer, 3/8std .........cccec.neee. 1
14 (603721 Fitting, tee (3/8"i.d. hose)....... 1 45 807263 Key, 1/4x1/4x11/4............. 1
15 (603722 Fitting, tee (1/4”i.d. hose)....... 1 46 |807272 Key, 5mm x 5mm x 25mm ..... 2
16 |603826 Clamp, hose (1/2")....cccccccuuee... 3 47 |809007 Nut, 3/8-16 whizlock ............... 8
17 1603827 Clamp, hose (5/8").........cu...... 5 48 |809012 Nut, whizlock 1/4-20 ............... 2
18 (603987 Elbow, 90° 7/16-JIC x 1/4-NPT 1 49 1811008 Zerk, 90° 1/4-28..........ccuvne... 1
19 603988 Elbow, 90° 9/16-JIC x 1/4-NPT 1 50 (800251 Screw, 1/4-20 x 5/8................. 2
20 (603989 Elbow, 90° (W/O-ring).............. 2 51 (603841 Pump, hydro.....cccccccvvvierrinnnnns 2
603923 O-Ring (SAE #4) .......vevvveeennnns 1 2513018 Kit, overhaul seal.................... 1
21 |603990 Connector, strght. (W/O-rings) 4 52 1633786 Elbow, 90°(W/O-rings)............. 4
603920 O-Ring (SAE #8)....ccccccvvuveeene 1 603919 O-Ring (SAE #10)........cccvveenns 1
603992 O-Ring (37° flare #8)............... 1 603992 O-Ring (37° flare #8) .............. 1
22 1613034 Hose, high pressure 60".......... 2 53 (633775 Hose, lower (52"&60") ............ 2
403102 Hose, high pressure 52" ......... 2 633777 Hose, lower (72") ..ccccceeveeeennnnee 2
23 (632201 Arm, pumpidler ........ccocerinnnne 1 54 (633774 Hose, upper (52"&60")............ 2
24 (632281 Hose, low pressure (127)......... 1 633776 Hose, upper (72") ..cccceeeevinees 2
25 (632282 Hose, low pressure (20 1/27)... 1

Use Pro-Lock, Nut Type (P/N 840022, 5 ml tube) on setscrews.
O Use Teflon pipe sealant on pipe threads in reservoir & filter head.
Exmark black touch up spray paint - gloss black
¢+ Use only for operation below 32°F (0°C)

25
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULIC GROUP

26
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[103-0166 Decal, Console 1..................... 1 21 633922 Decal, Anti-Scalp ......cccoeveeenne 1
2 |103-0210 Decal, Console 2..................... 1 22+ 643103 Decal, Exmark logo................. 2
3 |633702 Decal, Check Service.............. 1 0 |643386 Decal, Exmark logo................. 1
4 (633462 Decal, Important...................... 1 23 |643082 Decal, Commercial 72 ............ 1
5 |[403005 Decal, Danger......ccccccccoiuveenns 2 24+ 1643288 Decal, Fuse/Relay................... 1
6 323540 Decal, Roller Mounting............ 1 25+ | 643253 Decal, Radiator Fan................ 1
7 1633706 Decal, Deck Height ................ 1 26+ |103-0261 Decal, Fuel Valve.................... 1
8 |643222 Decal, Belt Routing ................. 1 27 1633827 Decal, Park Brake Warning.... 1
9 |613050 Decal, Commercial 60............. 1 28 |303508 Decal, Discharge Warning...... 1
10¢ |103-0262 Decal, Fuel Valve..................... 1 29 |643397 Decal, EPS.........cccvveiiiieee 1
11 303293 Decal, 2 Minute Cool............... 2 30 |103-0160 Decal, Patent No..................... 1
12 |643401 Decal, Mercury Switch ............ 1 31 |513748 Decal, Guard...........cccoceerennnen. 2
13+ (373066 Decal, Patent Pending............ 1 32 |633345 Decal, Deck Height................. 1
14 |633313 Decal, Warning .......c.ccccccvveeenns 1 33 (643252 Decal, Rotating Devices ......... 1
15 |513742 Decal, NO Step.....cccccceeeeeeennnns 2 34+ | 643104 Decal, L.C. Lazer Swash ........ 2
16 |303520 Decal, TriVvantage (52" & 60”). 1 35 |103-0245 Decal, Top Console................. 1

643140 Decal, TriVantage (727)........... 1 36+ | 103-0223 Decal, Havoline Coolant (60”). 1

17 |403132 Decal, Commercial 52............. 1 37+« 633770 Decal, Hot Surface.................. 2
18 |643339 Decal, Pump Belt Rtg.............. 1 644374 Decal Kit-Kohler Air-Cooled

19 |523552 Decal, Hyd Tank/Hot Surface . 1 644373 Decal Kit-Kawasaki Liquid-Cooled
20**|1633350 Decal, Lazer Swash................. 1 644318 Decal Kit-26 HP EFI Kohler

** Decal for Kohler Air-Cooled units only.

¢ Decal for all units except 26 HP EFI Kohler.

« Decals for 26 HP EFI Kohler units only.

0 Decal for all units except Kawasaki Liquid-Cooled.

#% Decal for 23HP Kawasaki Liquid-Cooled units only.

27

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

Cd
RELEASE
1 o) A\ CAUTION & O vy A\ DANGER 2
« Engines produce Carbon Manoxide
- Readmanusl betore aperating am T e o Dot Fion g L
ﬁ N H - DoNOT. L closed
R - DoNat
PARK T IENTION 0 » Avoid blades unlass blades and
BRAKE Y o T anghne are siopped
- Switch must be oft T + Keep all people and pets out of area when mowing .
@ - Boforo lgeving coat L - Thrown Cbjects o Blad Contact can N
- I;% ey E causs Serlous Injury or Death
N - Use extreme caufion when operaling on sl
@ ﬁm%fféﬂnm" & WARNING - DoNOT cperats on slopes greater lnls‘?ﬁ
ENGAGE Py " SN + Avoid sudden starts when raveling uphil
-KEPALL LAGE Disengage PTO, engage park brake, v
- DONGT park on sope uriess perk jne and remave key \w_m'Lmn amﬁ:mmm . Iéuss oﬂ?‘:iw;'mayowlgang downhill
g joan grass - Exearle
 brakols enaged :miu,"_miﬁrg:;_l;mh gtk comgatrent Ghock - Diive mmi\mas
iding 9 more oftenin dry condiions: - - DoNOT maw wat dopas
IMPORTANT:
CHECK/SERVICE REFERENCE AD BEFORE STARTING ENGINE D ANGER o e
~C GREASE LUBE POINTS AT INTERVALS BHOWN. gL \ -
(1) CHEGK HYDRALLIG FLUID AT INTERVAL SHOWN. CHECK MORE OFTEN IN DRY KEEP HANDS and FEET AWAY \. )9 4 3I6X4BOLT
(USE ONLY MOBIL 1 15W-60 SYNTHETIC MOTOR OLL) CONDITIONS: e & HOUNTERADKET
(] 6 FLATWASHER
[3] CHECK TIRE PRESSURE - 13P ATINTERVAL SHOWN.

BHOURE ==

‘SEE OPERATORS MANUAL FOR ADDITIONAL DETALS
25HOURS =C31 (UNDER ENGINE DECK)

BHOURE =1
40HOURS =4
YEARLY =g

2 | D

BELTROUTING 9
@@MMEB}@M MERCURY SVITCH 833762
G ”

13 15

[ AWARNNG |

17

ANTI-SCALP ROLLER

ADJSTMENT
FOR NORMAL CPERATING CONDITIONS, PLACE
ROLLE SHOWN FOR 3 {19)

RS IN POBITIONS |
GROIND CLEARANCE.

‘ GUTINGHEKHT
| INGHES{m)
I

FOR MAX[MUM FLOTAROUERSMAY8E
(TIONED LOVER, BUTMJST MANTAN AVNNUM
SMCN

POSI
OF { 4" GROUND CLEARANCE. NEVER PO!

THE ROLLERS T0 SUPPORT THE WOWER DECKC

|

MOBIL 1 SAE 15W-50
SYNTHETIC ENGINE OIL
LT FRRRE

SzHoT

23
[ & CAUTION | ¢
ConERell, 72 o5 | B

24

PUMP BELT ROUTING

STARTER FLEL PUMP 10 AMP 20 AMP
e RELAY RELAY FUEL PUMP FUSE  ENGINE FUSE

|

A\ WARNING
DO NQT OPERATE WITHOUT
DISCHARGE DEFLECTOR OR
ENTIRE GRASS COLLECTION
SYSTEM IN PLACE. DO NOT
REMOVE GRASS GATCHER UNTIL|
BLADES HAVE STOPPED. .,

MADE UNDER ONE OR

MORE OF THE FOLLOWING U.S.PATENTS:
4,920,138 4gBAY 8,705
5.810,0 822,901 5,845,475
585,00 5,967,888

o

ROTATING MECHANICAL A
DEVICES! 2
STOP ENGINE BEFORE Q)
REACHING UNDERNEATH -
Foies2

35

Thia cmciing syatem protacied by:

Havoling' Extended Life
Ant-Froszm/Goolent DEX-COGL

= Top oty senHvcane ExmceaLn
iy
B
Oy AT ars o

DRIVE WHEEL RELEAGE. = Do R e semventiral ot

37

T —"—

ntalns sulfunlc cld. Avold confact 1
shisid oyss, foce, skin on w
on battery. Cigarsiss, flanes

it e ks ot s

Anofer Produce Imaveton From:

(A WARNING ]

fa

‘ Ty e
r st et
iren. Do not over—fighten AT

8l

28
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER 23, & 25 HP AIR-COOLED ELECTRICAL GROUP

[

11— “Iw .
16 e
3/1 1 ~—2
X%V%
@\
L 12
28

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 | 633652 Hold down-battery ................. 1 19 | 633111 Switch-brake N.O/N.C........... 1
2 103-0293 Battery-12V .......ccccccvvveerunnnnn. 1 20 | 513051 Switch-drive lever N.O. ........ 2
3 543792  Wingnut, nyloC..........cccuueeenn. 2 21 | 303287 Plastic tie (small)................... 5
4 633307 Cable-battery (-) 40" .............. 1 22 | 100-6186 Module-seat delay................. 1
5 543391 Insulator-battery..................... 1 23 | 103-0206 Switch-ignition w/ keys.......... 1
6 800282 Screw, 5/16-18X7 ........ccuu...e. 1 24 | 513374 Meter-engine hours............... 1
7 | 805256 Washer, /4 flat...........cc...... 2 25 | 633673  SWItCh....ocoeeiiirieiie e 1
8 | 809001 Nut, 5/16-18 whizlock............ 2 26 | 633396 Clip-Loom .69........cccceevuerrnnnne 3
9 523415 Spring-seat switch ................. 1 27 | 103-0294 Harness-wiring..........cccceeeueee. 1
10 | 522424 Spring mount widmt............... 1 28 | 303335 Plastic tie (large) ................... 2
11 | 800252 Screw, 1/4-20x3/4 ................. 6 29 | 523281 Cable-battery (+) 30"............. 1
12 [ 809012 Nut, 1/4-20 whizlock.............. 6 30 | 543393 Insulator, solenoid (+) ........... 1
13 [ 603511 Keys, ignition ..........ccceeeenneen. 1 31 | 633651 Bolt, battery hold down ......... 2
14 | 513152 Switch- seat N.C.................... 1 32 | 633782  Switch, tilt......coceriiiiiiiis 1
15 [ 513180 Actuator, seat switch............. 1 33 | 804252 Nut, #10-24 Hex Nyloc.......... 6
16 | 803028 Screw, #10-24x5/8 ................ 14 34 | 643275 Relay, 12V.....ccccovviiicineeenn, 2
17 | 633181 Plate, tapped ........cccceevveenenne 4 35 | 103-0498 Nut, Ignition..........ccccvveeenne. 1
18 | 816001 Fuse-20amp ......cccceveverienrnns 2 36 | 103-0499 Seal, Ignition..............c.c........ 1

Use dielectric grease on all wiring harness connectors.

29

WWW.mymowerparts.com




KAWASAKI LIQUID-COOLED ELECTRICAL GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
10 | 643095 Harness-wiring..........cccceeeeenee 1 26 | 633652 Holdown-battery...................... 1
2 | 633833 Switch, fan-thermal................. 1 27 | 543792 Wingnut, nyloC............cccuueeeee. 2
3 | 816003 Fuse-30 amp......ccccceeeeeerennnnnen. 2 28 | 633651 Bolt, battery holddown ............ 2
4 | 643275 Relay, 12V ....c..cccovveeiieeee, 3 29 | 803028 Screw, #10-24x5/8.................. 12
5 | 803071 Screw, machine #10-24x1/2 .. 3 30 | 513152 Switch-seat N.C...........c..eee.. 1
6 | 804252 Nut, nyloc #10-24 .......c..cc..... 7 31 | 633181 Plate-tapped .......ccccceeeviunnnnn. 4
7 | 543393 Insulator, solenoid + ............... 1 32 | 633110 Switch- brake N.O./N.O.......... 1
8 | 800252 Screw, 1/4-20x3/4.........cccnee... 11 33 [ 633111 Switch-drive lever N.O./N.C.... 2
9 | 633396 Clip-loom .69.........cccvvvveeeenns 5 34 | 513762 Clip-loom .50 ......ccccceeeevinnnnenn. 2
10 | 809012 Nut, 1/4-20 whizlock................ 11 35 | 633673 SwitCh .....cceeviiiiiii, 1
11 | 809099 Nut, hex M8-1.25 .......cc.cee...... 1 36 | 543070 Switch-ignition w/ keys............ 1
12 | 805005 Washer, lock 5/16 .................. 1 37 | 513374 Meter- engine hours ............... 1
13 | 643178 Insulator cap, alternator +red 1 38 | 633856 Module, ignition interlock ........ 1
14 | 809026 Screw, hex M8-1.25x16 ......... 1 39 | 643115 Plastic tie (large) .....cccceeeeenneee 5
15 | 800282 Screw, 5/16-18X7 .......cc.cccveenee. 1 40 | 513180 Actuator, seat switch .............. 1
16 | 643145 Tab, #10stud .25 Spade 45°... 1 41 | 603511 Keys, ignition ........ccccceeeeeeinnns 1
17 | 643036 Sender Unit, Temp.................. 1 42 | 816001 Fuse-20 amp ......ccccceeveeeerrinns 1
18 | 643153 Washer, Alumin Sender gskt.. 1 43 | 643037 Gauge, Voltmeter ................... 1
19 | 523279 Cable- battery (+).......cccvvveeenn. 1 44 | 643021 Gauge, Temperature............... 1
20 | 633307 Cable-battery (-)....ccccceeeviiunnnnen. 1 45 | 523415 Spring- seat switch ................. 1
21 | 543391 Insulator-battery...................... 1 46 | 522424 Spring mount widmt................ 1
22 | 303335 Plastic tie (medium) ............... 4 47 | 809001 Nut, 5/16-18 whizlock ............. 2
23 | 805256 Washer, 1/4 flat..............c..e..... 2 48 | 633782 Switch, tilt..........cccoveeiiiireee, 1
24 | 603479 Battery-12V......ccccccvvcvveevcinnnnn. 1 49 | 103-0498 Nut, Ignition .........cccccevcvveeeennee. 1
25 | 303287 Plastic tie (small)..................... 5 50 | 103-0499 Seal, Ignition.........cccceeeveunneenn. 1

¢ Use dielectric grease on all wiring harness connectors.

30




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER 26 HP EFI ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. |Part No. Description Req'd. No. | Part No. Description Req'd.
1 [103-0263 Harness-wiring ............ccceeeennee. 1 23 |100-6186 Module, Ignition w/delay ......... 1
2 |633307 Cable-battery (<) .....oooecuvveeeeennn. 1 24 1513762 Clip-loom .50........ccccvveeieeennnns 2
3 [523279 Cable- battery (+) ....occcuvvvveeeenn. 1 25 816001 Fuse-20 amp......ccccovveeeeeeennnnnns 2
4 |804252 Nut, nyloc #10-24 ........cccveenne 14 26 633396 Clip-loom .69......ccccccevcvvvrennnen. 2
5 |[803071 Screw, machine #10-24x1/2 ... 6 27 1103-0293 Battery-12V .......ccooeevvveeeeeennnne 1
6 (643275 Relay, 12V ....cccocveeiviiciiiieeennn, 1 28 |543391 Insulator-battery............c........ 1
7 |643257 Panel, fuses/relay ................... 1 29 |633652 Holdown-battery..........ccceeennnee 1
8 (643246 Trim-lok, 3/16” x 9.75 .............. 1 30 |543792 Wingnut, nyloC ........ccccevveeeenns 2
9 (800252 Screw, 1/4-20x3/4 ........cccee..... 6 31 |633651 Bolt, battery holddown............. 2
10 |809012 Nut, 1/4-20 whizlock................ 6 32 |633840 Wiring Harness, seat ............. 1
11 |805518 Washer, fender #10x 1.0........ 4 33 |633673 SwitCh.....ceveeiiiiiiiiiis 1
12 |643325 Ring Mount, Vibration ............. 4 34 |303287 Plastic tie (small).........ccceeeee.... 1
13 |643326 Bushing Mount, Vibration ....... 4 35 |303335 Plastic tie (medium) ............... 5
14 805519 Washer, Fender 1/4 x 1.0 ....... 4 36 |[643115 Plastic tie (large) ........ccccveeee... 2
15 |803074 Screw, Shoulder .25 x .75 ...... 4 37 323229 Clip, loom 3/8 ......ccccuvviiieeennne 1
16 |803028 Screw, #10-24x5/8 .................. 8 38 (816002 Fuse,10amp ....cccccevvvvvevenennnn. 1
17 1633111 Switch, N.OJ/N.O. ..o, 1 39 (543393 Insulator, solenoid + ............... 1
18 |633181 Plate-tapped.....cccccceveerviinvnnnn. 3 40 (633782 Switch, tilt ..., 1
19 (513051 Switch, N.O./N.C. .....c....ceeuren.. 2 41 |805256 Washer, 1/4flat ...................... 2
20 |103-0206 Switch-ignition w/ keys ............ 1 42 [103-0498 Nut, Ignition ..........cccccecvvvveennnn. 1
21 |513374 Meter- engine hours................. 1 43 [103-0499 Seal, Ignition ...........ccccvvveeennn. 1
22 643267 Indicator, Red LED ................. 1

Use dielectric grease on all wiring harness connectors.

31

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER 23, & 25 HP AIR-COOLED ELECTRICAL DIAGRAM

(393
Tivd8 HLIA N3dD

139vN3
PiVdE HLIA 035012

NOILISOd X307 TYHLMIN NI
SN T0dINDD HLIN 038077 3
SIHILIAS 0dINDD NOLLOW HL08

N3 3dIM WOS4 O3N3IA SHOLI3NNDD

W13 o
TN
IAvaE T0dLND] 04 INDD
o ;Dﬁwm‘ﬁ\ NOLLOW H1  NOLLOW Hd
i V]
mmw%ﬁmmm e = @& fe e P oo 2 o oo
oSsaAn 283 o o =5 S B . o o [
T = =37 TeE=2 g T = 7 =7 439 0L 30 - LD KD
g = 2 S0V8/ANTd 0L I - NI KL
3AT3LS YT/
HILIMS
IR A3 =x=1=1ItI|a
225 3181331
—— 37D
S0LI3ND L
INTINT LI IV
I8 0
IR AL
a]
EI gr A
OION3 oS O 4T30S 0v8/3anD
B g .
L 39wn
_ ﬁwémm
(Hd TNV
BN
B FNVD
il 0 HILTAS
ﬁﬁ NOTLINOT
137014 W73k
EN]]
10— =N}
1o ——
|
1 == |
E
LT HILTAS 1MdNT 300K T0INDD 3NA0W
/ WAL EN AVEQ LV3S
N BJETRER: i

1¥3S NI a0Lveadn
HLIN 038070 ST HILINS

*3LON
S+1I+8 LIS €
A+ X| v+I+8 N 2
INDN H1 T
VDIVH, LINTAID NDILISOd

X TINIWS3L

A TIYNIW3L

¥ IVNIWS3L /

8 WNINIL N ¢

S TWNINS3L

I TYNIWS3L

32

FOLMT “INIONT ‘3319 onoH A NIWSEL

HILIAS 1701 "AYBO 1¥3S X NIWS3L

AV LdvIS S NIWEL

HILMI “3NISN3 '§313W onoH T IVNIWY3L

Ad3L1vE 8 YNIWSEL

d0Lvn93d 3OVLI0A ¥ YNIWSEL
SNOTLI3NNDD TYNIN3L

HILINS NOTLINSI

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI LIQUID-COOLED ELECTRICAL DIAGRAM

“O'N N3O
‘O'N:3ME LT
TOHLNOD
NOLLOW H1

440 HOLIMSIM

d3s010 3ma 11
HILMS HOLNTO

Rl TRoERE|

H3LINENOH

IINAOW MOOTHALNI
Al3vs

HOLMS NOLLINDI

O'NNIRIO
‘ON3aNIgL]

AVIOdO  TOHLNOD NOLLOW HY

=S

Neg O]
——r——enq !ﬂ'%

- - YALINLTOA
geEgz2as | [ g3 [ ! : ,
t | ! 7 | | ; p § 3

- B ﬁ ) % —r— i —Bueio —( ]
Ju , , , an—( ]
4 s L ,‘H_|_’g_n\ﬂm

L M

L

a6uen |

ON: _ui
'O'N:N33dD < Ha__ﬂ I |
‘O'N:an1a.T b —
FOLIMS DveE | Kt
| S_EJ _‘ : 3 i I
- - - - - - - |
|
u Ad3Lve ,
TINCOWALINS
MALTN HNOH dmod - _ ,
HOLIMS HOLMD INON3 i
VA TN LIS b —
aNNOUD AELYE - [ - - , |
dANdTand ,
FINAOW ALINS
¥LIN HNOH HOI53NNOD INIONT
HOLIMS HOLNTD NNOYS 3NIDN3 = |
VA BN LIS @) —T 95 S
RELYVRELYS Lurls n 5 - eece
HOLIMS 1v3s/ 1L /l . AﬂJu u& ; | = =2 SromvET
FINAONALINVS | £ | 00 eng
NALIWNOH 5 [ ] ,
HOLIMS HOLMD [ , | J L A R
wvAE|  NO i ® Mwwm nEdn
+ B R — R — [ [ @
AYALVE SAJeioN W el18 ell® B
TIDNINIONG O ” 7]
. 440 (@3 _ﬂ__ & | vozil
aNnowo 8ABISOd — — — — ' N aﬂﬁ\\Mﬁ
DVNLLINDHID  NOLLISOd HOLYNHALY 5 3 L veu ﬁ
HOLIMS NOLLINDI -]
NETOE] | ﬁ ﬁuﬁ&nmunﬁ
[ , HOLMS dWaL
= | HoLvIavy
HOINTO
% g | PUAE TRETR T
N3dO ATIVWNON ="O'N  03SOTOATVWNON =O'N §
"GN 3HIM NOYd GIMIIA a0V SHOLOANNOD  AZH fr—
GIONT0S YALWVLS

33

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER 26 HP EFI ELECTRICAL DIAGRAM

(39vIN3

iV HLIN N3O

139v9N3
PIvdE HLIN 035012

NOLLISOd X007 WAL NI
SN0 T0AINDD HLIM 038070 3o
SIHIIIHS TOAINDD NOLLOW H108

HILINS
sy HOLMTD
LIS i gl W
Dived NOTLON H1  NOILDA H
000
miiE oojo
0 il
RE EEF =R R g 55 = & == ERE I A3 01 FINVID - A0 KDL
o & 0aEk 252 b == o 5 g = 5T & 3TN OL 30N - NI HALTD
N Qro—— 078
[E o |
NERD 0
JONVD
L10IA
dOLI3INND — 3w
INIINT TS ALTHVOVB "
IdIALS V87 NId HILIMS
MOTEA NOILINOT
EIR
03
v
QAT B s oA — g
HLIES Or— 13
e a0 il
ﬁﬂ AL
03 I g dM
diY 02 - 357 @M‘
3
JAINIS ATV ——] 1HOT
ONNO9
Cm e 3ars sovieon ——e - JILVIIN
[l S oo
M [ce]
dld
HH Tl HJLIAS 1NdNT 300N T04INDD 300N
YT A IRINVAAEN AVHD I¥3S AYED LV3AS

1¥3S NI oLYe3d0
HLIN 038070 ST HILINS

ON3 JdIM WOd3 O3M3IA SdULI3NNDD

31N
S+I+8 LIS €
A+ X| v+I+d N 2
3NON 0 1
JDIVKL LI NDILISOd
X TWNIWA3L

A TINIWEL

¥ IWNIWAL /
_
A

8 TYNIN3L / s
—

34

S TIWNIW3L

T TNINGAL
HILMD "83130 oo A IVNIWG3L
HILTMS LTI “AYTE0 1v3S X TNINgSL
AV LavLS S IVNIWg3L
HOLMTD “3NIONT “313W offOH I TNIW3L
Ad3LLve g IVNIWg3L
0351 LON v IVNIWG3L
SNOTLIINNDD TYNIW3L

HILINS NOTLINDI

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

©1997,1998,1999, 2000
EXMARK MFG. CO. INC.
INDUSTRIAL PARK BOX 808
BEATRICE, NE 68310

ALL RIGHTS RESERVED

SEE EXMARK’S COMPLETE

LINE OF PRODUCTS FOR TURF CARE

LAZER Z"
LAZER Z" HP
TURF RANGER®
TURF TRACER®
TURF TRACER®HP
VIKING HYDRO
METRO™
METRO™ HP
SELF STEERING SULKY
ULTRA VAC"™
GRASS CATCHER

MICRO-MULCH " ACCESSORY

PART NO. 103-0495
(402) 223-6300
FAX (402) 223-5489

Ak

PRINTED IN U.S.A.

MFG. CO. INC.

WWW.mymowerparts.com



